Problem number (3) {11 Marks)

a} Lxplain how to determine the dynamic load acting on the footing due to the

machine vibration. (1.5 Marks)

by Discuss in details how to design the machine foundation illustrating the main

points which should be considered in the design | (1.5 Marks)

¢) Ilustrate how to measure the shear modulus in the [eld. (1.5 Marks) |

d) THustrate how to determine the maximum and minimum loads in unsymmetrical

pile group subjected to vertical load and moments in both directigps. (1.5 Marks)
ult ;Iﬁ
e} For the steel circular pile shown in the next figure 1 Clay
If the yield stress of pile material = 360000 kN/m” F=1 800 ket
; ; — s G.0m C =0.7 kglem”
and the outer and inner diameters of pile are 45 and
43 cm respectively. Il
1 sand
Find out the maximum horizontal load can T 1= 1800 kg/m’®
be resisted by this pile. (5.0 Marlks) i i $ =30

Problem number (6} (11.0 Narks)

A structural graduate engineer married a pretty civil graduate enginger in 1990, They built their
own house which consists of four typical floors hoping that they will have three children in the
future. Unfortunately, they have 7 kids and all of them are boys. So, they need four additional
typical floors, The husband has collected all the required date to check the stresses under the
raft as follow:

e 'The plane concrete thickness = (0L.30 m e The thickness of reinforced concrete =0, 90 m
® The unit weight of soil = 1700 kg/m® e The raft is 12 x 15 m with the long side in X dircction
e The foundation level = 2.0 m e The allowable net stress at foundation level=1.0 kg/iem”
® The load of one floor = 230 t acting in the right bottom quarter with e,=0.15 m and e,=0.2> m
® The acting moment on the raft due to considering the lateral loads in Y direction = 300 tm.

Using detailed calculations you are asked to tell the husband:
(a) The maximurm stress under the raft under vertical loads only of four floors (4.0 Marks)

(b) The maximum number of typical floors that the soil can support safely for the case
of both vertical and lateral loads (4.0 Marks)

(¢) Il the wife is blaming her husband as he refused to construct basement floor, She thinks if they
constructed a basement floor, she may have more trials to have a beautiful baby girl. If the
foundation level in this case would be 4.5 m and the allowable net stress at foundation level
=1.10 kgfem” , you are asked to tell the wife the maximum number of typical

floors that the soil can support safely for the case of vertical loads only (3.0 Marks)

A LT : Page: 3 /3

Course Examination Committee

Dir. Mostafa El Sawwal Dr. Ashrf Kamal MNazir ‘l




Gasdh Aa iy cale L Anil

Tanta Uniy. fals dunas Aitin Sanitary Eng.
Faculty of Eng. First term Exam 4" year Civil Eng.
Public works Eng.Dep. Jan2011 _ Time:3.0hrs
Question 1

(a) A water source has a maximum water level at (10,00) m and the distance 10 water treatment plant is 2000 m Itis

required to transport 0,35 m'/sec of water from the source to the rapid m ixing tank with the water level(20.00)m.

by using the low lifl pumps with total horse power (216Hp)and T 1= (.65 Determine the diameter of the main
pipe connecting between the source and RMUT, (€ 100.secondary losses —20% friction losses).

(b)- For waler purification plant of discharge 7 5700 m’/d, Pilot plant analysis onm ixed media indicates that
filtration rate of 3 m/h will be acceptable, Assuming i surlace configuration ol approxim ately 6,25 *8m.
How many filter units will be required”’
_Allow twounits of service for back washing, Determine the net waler production of each filter if backwash

period requires 13 min. and the ripening period is 10 m in.

Question 2
A flocculator basin is 1o be designed for a water purilication plant with a design flow of 50,000 m’ /day. The basin is
10 be a cross-flow horizontal-shafl, paddie with a mean velocity gradient of 30 see’’ and a detention time of
30) minutes, Tapered flocculation is 10 be provided and three compartments of equal depth in series are 1o be used as
shown in the figure, The G values are 40, 30 and 20 sec’'. The vutside blades should clear the floor by 0,3 m and be
0.3 m below the water surface, There are to be four blades per paddle, Adjacent paddles should have a clear spacing
of 0.5 m together with the wall clearance (V. for the first compartment is (1,65 m/sec)
(a1 10°C, p=1.3"* 10 % Ns/m’ . and p,, =999.3 kg/m').

Determine:

1- The basin dimensions. 2- The paddle design and rotational speed.

3- The power 1o be input to the water in each compartinent and the total power required tor basin.

AT

) -, — fotr—
-___ - — —— 11
£ L3
L] r e -3 =
" e b e
| | _ —— e —

Question 3

For a city of population 80000 capita and water per capita consumption 100 1.Ae/d. There are 1wo available
cases of working.

_ In case | working period 6 AM-10PM _In case 2 working period 6 A.M 8 P.M

* Which case | or 2 will be cconomic to be applicd?

If lkﬁq:ﬂ_@fﬂ:nﬁig‘g ' fhe - 500 LE & of saving | m* storage 50 LI

[ Time Rate, Lfi‘ﬂ;[ Time - —I_H-ﬂfﬁ!.: I_.i.f;‘.ﬁ:l
ﬂd__T__F'z___TEN___':_'ﬁ -
2 4|2 2 3 18
4 E 4 6 | 23 T
2 8| 8 6 B | & ]
8 ol a7 | 8 ~1ol 4 =]
L T WN| et
N s e ey M




Question 4

(a) - A grit chamber is designed to remove particles with diameter of 0.2 mm, specific gravity 2,63, settling velocity
for these particles has been found (£.02) m/sec depending on their shape factor,
A flow through velocity of 0,3 m/sec wil| be maintained by the proportional weir. determine the channel
Dimensions for maximum wastewater flow of 8,000 m*/sce.

(b)- Determine an effluent BODS and the recirculation flow to be expected from an aeration tank treating sewage
with a BOD. of 250 mg/ | - Assume Y = 0,65, Kqe=0,05 and ©, =30 days.

V= 4000 m*
— Q = 5000 m” /d Acration tank = Q4 )

BOD; =250 mg/|

Final

sedimentation — X, =40 mg/t '

Q -{
“ . Q* =40 i hJ‘“_' X = B0 =gl - J

Question 5
The following data were collected during field evaluation of an ex isting conventional activated sludge secondan,
treatment plant treating municipal wastewater:

Number of aeration tanks =10
Dimensions on aeration tank =40 ms length
& ms width
4 ms liquid depth

Intluent wastewater = 18800 mj.-"day
Recirculated sludge = 4000 m*/day
Wasting sludge = 16500 m"/ day
BOD 5 of primary treated waste =450 mg /lin
BOD : of final clarifier effluent = 50mg /it

Under flow concentration (Xu) = 10,000 mg/lit

a} use the above data to caley late the following ;-
= Retention period,

= Mixed liquor suspended solids,

= F/M ratio, volumetric loading,

= Mean cell residence time
b) Is the volume of aeration basins sy ticient, If not . estimate the number and dimensions of the required additiona|
tanks. ( If the maximum allowable F/M is 0,25 kg BODS /kg MLSS).

Question 6

- A city having a present population of 90,000 capita and an average water consumption of 300 lie/d, It is required
to determine the number and dimensions of rapid sand filters if the treatment plant is working 16 hours datly. (ratc
of filtration 120m” /m*/d)

- If the population of such city will be increased to 170,000 capita afier 40 years, and the plant will work 24 hours
daily, would the previously designed units be suitable to meet the filter requirements? Determine how many
add Etiun;’:l unlits, if any. of the same designed dimensions will be needed if the maximum filtration rate
is 160 m" /m “/d.

Notes: v=03s5 g% 505
volume of aeration tank = gy, (55,
X1+ k;0,)

Power=P=Cyp, A, V, Pwatt (NmiS) G-+ _p Good luck
2 Y Dr. A . El morsy



( ‘f I QI ¥, i, G- X

-’F_.f"l" ~ru-.'-'-~~ A :v-l-"':.;l LR ___.1-“1"3'-1}‘."_.; 5 ";_:,_:;-..". o g'...‘ﬂA
Tanta Department: Structural Engineering Faculty of
University Total Marks: 70 Marks Engineering
Course Title: fibrous concrete Course Code: C5**17 Year; d4th -old bylaw
Date: January 2011 Allowed time: 3 hrs MNo. of Pages: (2)
Remarks: (answer the following questions... arrange your answer booklet) \

(Aaa Y2) S Jlsed I

s 1 Aaliall £ 131 SO o3 A AT B aladtull] LY AsDlia Sl 15 aal S )
Al Al sl Lgalasiad

b aal ) edlaedll Cum e CELIVL Aausall Al A 5 Saoladl Al AN G S O 008 T
L Ualall apanad A LG

Lo il S (i g Al AT Ja1a pugenall o) sgl) el 5 LY 858 ala e JS b T
- oal gl Baa e S

ALY Al A Aaladn Gl Ll 8 | jlaad - ) -8

iy Wl e (e BT (Say S Tanas 2005 BaleS Rpaulill Alu AN pie 5 Ll S sl K3l o
s Al Ao Al s S o dipay Jlaiily 7 pdl & guedl 38 s ol (Say-
513:.5.1;;.;::.@5_)4331_;:.}Jihlﬂkggﬁzgjiwﬁguj&&q_ﬁsi Shoanls juis Gk
Ul g i Al all e ala gl o Jpanll (e B8 s Al Aeliall Bl i
& 55 S denliadll 8 jaaall ol a1l JOURELY JiaY) Bl [FRSUS SV

eliadyl b Cal) Al A Ale (el 3k Op iy G -1

(Rad 1 2) S Jlsasdl

oSl 381 3Se i S 5 Anisotropic s Orthotropic s Isotropic 3 gmall (pa IS LB e Y
iy Al A

cannald Tl TV b e A se pne 57 anafpnS Ve e s a8 Ao gl Ll Apaoa SUl Caandlul
S 13 Anisotropic s Orthotropic s Isotropic AENAN cyladl 3 A S el Balall A glis
Jslall o a5y iy g Tasfobe Yoo Ry pe plan 5 masfpnS T a3 Ao glie gl a3 Sl
aaadl 9 ) ng:mh_-qu;.:buna;wtg&uiqucwﬁjcﬁld}m@)ﬁi

B Al e 2l S e B e (a1 e send) Al Cllie 33k Je e pane JLOA o5 T
Sk § sumil GLIYY (5o cose 53 0 paally %) &iia] ans ALIAN (i (n (5 AY1y Ayl
éﬁm%;m&ngm_)@tﬁ:q;#fm*h-*’«.nw&@gl'-_;aﬂ L% PPV
jdu_)ﬁjs.ga_ﬁlﬁjm‘.}iﬁg}—ﬂﬁ‘r’;\éﬁﬁ%&uﬂ1h;ﬂmi&q§n¢imuﬁ Rotutit]
Cifie ganall DS aav €AY a_-iﬁﬁw‘ﬂ]h&ij?ﬁhpgljﬁﬁﬂ1‘:ﬁsﬁu¥1
A e

. i glaall

,;th@.dl;u;m&muajﬁﬂj;ugyagja;jﬁnjmhupw_g%u

ﬁiﬁ#ﬁblﬂ@iﬂ@%ﬂ&f&miﬁwlx_i].:ﬁ:}:”n[_gjﬁaau_p_u:.i e
(s 5 il Aall pliaiyl Ao glia 5 45 pall ylaa




'M\f'l :’n:u...a_s.'_".“ SAENML .I:u.-'d';l g
'._nu‘krl_'n daliall LL.»J;J A_]l.u_.i'.‘..'l 'L'Lu O d._'l:‘.‘v'La.l'I &
d'l\_g_h!n 3 el 1?1':':"'“]'1 A_."lLt.l'l MLu_)&ﬂ 3 l...ill_ﬂ'}ﬂl_'l dalial) MLM_);.H Jdaz.zall 4.4__5..14 O Aﬂf}lﬂ| -]

l.._i!i_'.‘}"l Cha daliaa
PARER Y :‘\.q_sli.iqdj:- adlanl) A _gx_n]Ti‘}"l Lg_,_*..qL_}AUS_J:u}hI
LYl alasiul e

(A ¥ o) S Jlsed]

s Yur | Laatl J Al Al 4._'1.L.u1._.5 bl | Jon s ._..:;|| |
3 pe ol 3 O = S
U_L!L-:.ﬂd.'-l.laﬂ(ﬁa "3 bx) hLL.a.‘I'ﬂ'lJ {Q.L:} l_1..:.:;..1|'| '._Illp'l_)ﬂ

roalrre] mm lge0] to |eva] et | g0 | vi | vy | 14 I () Jand

P | e | YA AW - - = vve | ve | o o | Y.o | Lils ddld |

Ve .| v Y - = - i yr q .0 | ¥oo | Yer-® Sl s "EL-"'?

g, Vi o - & 19 o | Vi it A f.¢e | YT | B e # apas il
| l | '

o) gal 2SN A byl dagd cuaal] - Al A1 e 1ol Dl Jadi) g dlgatfl A e
L}anmuﬁ.JLﬂ‘ﬂFh:hquththh}J;duuﬁw Clalastay) s -V
LJS..q'nquSi;u.Jllq C_L..a}.h.l'ntawl| \-'I&“.Lﬂjl-

ie  Bad Bl LTSS s

Dall) 5 g8 By s /2




sy \f a5y =B e

) ; g g{%ﬁ:ﬂx T.h\ﬁ‘]__n i . iy A 1_.zvi'.::. .'\_2‘_‘...___ i,\]l\'f_w""‘-l'l _I_c.-w_l-q-‘-._',--_j \rd.—pﬂ i’:-:?\é; 3 )

Tanta g Fre Pepartment: Structural Engineering LA Facully of
University & Tatal Marks: 70 Marks SEEE L Engineering
Course Title: Composite Structures Course Code: CSE 4248 Year: 47
Date: Jan 2011 (First term) Allowed time: 3 hrs Mo of Pages: (1)

sketches. | etg)

Remarks: (answer the following questions.., assume any missing data... answers should be supported by

I' I, A sleel beam is supporting & concrete slab of 10 mm thickness. Spacing between beams is 2 m.

The beam span is 8m. Use live load = 300 kg/m2 and flooring cover = 150 kgim2,
It is required to:

4. Design the beam as sleel section only. (6 marks)
I b. Design the beam as a shored composite section, (6 marks)

2. Draw with neat sketches different types of connectors. (6 marks)

450 mim

¢ Design the beam as an unshored composite seelion. (0 marks) |
d. Dhvaw the normal stress distribution for both shored and unshored cascs, (3 marks)
I ¢. Design the stud shear connectors for the compaosite section. (3 marks) '

F Y

| 4. Find the maximum axial force that can be applicd

on an encased composite column with the given
cross section (430X450). Column length = 6m, K =
I' 1.0, F., =230 kgx‘cmz, steel used is HEB 200 of 5t

37, Steel reinforcement is 8 @ 16 of St 52. (20
marks)

Course Examination Committee

Course Coordinator: Dr, Mahmaoud El-Boghdadi

4. Check the shown infilled composite column for an
axial force of 30 ton and a bending moment of 4 R.C.
ten-m. Column length = 4m, K = 1.2, F,, = 250